SECTION A 3

—T1 1
..

k
>
* » T
.
Y
L & N N ——
&

DETAIL C

/A —

1 1 1
\ 7 )
/\/ /\7 -
o -
T
o
.
i

T

DETAIL B

SECTION A

DETAIL A-1 XDETAIL A-2

BLOCK WALL PARTITION WITH
RUN GATE AND FLAG PANEL

SHOR-LINE.



DETAIL D

SECTION A-A

SHOR-LINE.



e

Ta

GATES BETWEEN FULL HEIGHT BLOCK WALLS

SHOR-LINE.



R RT R R.%
SRR
SR
PERIREN
Eavaee )
Thai
]
R,
e 5 4]
% b,
Ll
RORERL
R AR =
LIRS E3
R 2
RECRE =]
Fars ]
BT
i i
SRS i
ST . 4
e hON
B EB
AL e
e e 3 o
AR o)
x, ‘ [
s
E b od
A E
PR &
R .4
P .. |
2 0
e 0 0O 0O ‘—D
BRI T
PEMEER

DETAIL E

ol 8
|
o 8

i

e T et e L T T T T g e e
fi e A et S e T T e s R e g T T
LR L T e T M e T T T S e e D e
i e A e et T e T iy it g O T A e S T e T

GATE BETWEEN POST

SHOR-LINE.



i DETAIL R
DETAIL S

]

]

] gd O C
] gd O C
] gd gg C

DETAIL G

DETAIL F

GATES WITH SIDE PANEL, BACK PANEL AND FLOORS

SHOR-LINE.



SECTION C SECTION B
DETAIL H -+

|_>
SECTION C SECTION B

DETAIL G

GATES WITH SIDE PANELS AND SUSPENDED FLOORS
ATTACHED TO STRUCTURAL WALL

SHOR-LINE.



1/4" CONCRETE ANCHOR
(SUPPLIED BY INSTALLER)

¢

FLOOR SUPPORTS TO
BE LEVEL AND MATCH

HEIGHT OF SIDE PANEL
M FLOOR HANGERS
DETAIL J
FLOOR SUPPORT ANGLE,
60" PART NUMBER 709.0000.14
72" PART NUMBER 709.0000.15

SHOR-LINE.



LEVEL LEG INSERT
FOR 1 1/4" TUBE
051.1003.00
VINYL CAP INSERT

051.0000.13—\°

10

DETAIL H/

4 .
S aet

a9
e A A <o s A
RIS Al .
e Lo g
P : 4
e . . TN 2t a .
R T I

SECTION C-C

SHOR-LINE.



11

DETAIL H SECTION D

|
)
|
|
|
|
|
|
|
|
|
|
|
|
|
= -
- SECTION D

/7DETAIL G

H)

< A I S IIP RIS I b ce (AP
R At e ]

DETAIL K LDETAIL L

RUN SYSTEM WITH SIDE PANELS ON SLOPED FLOOR

SHOR-LINE.



12

[®

e ®

T 1
- i
SECTION E SLOPE
TROUGH

\DETAIL M

RUN FLOOR
FLOOR
_\ SECTION E f—\
! o
e —

SECTION D-D

SHOR-LINE.



(SHIM AS NEEDED)

SHIM ASSORTMENT, PART NUMBER 709.0000.09 FOAM

CORE

20GA SS
X -/BOTH SIDES

RUN FLOOR

N— 16GA SS
CHANNEL
AT FRONT OF RUN ’///—-

QR
L

16GA SS
WEDGE TUBE

SRR

S
SERL
SRRRRRK

>

>

%8

>
0&
X XD

"

SRS
SRR
&
&5

020,000

SOTTK

X
%

&5
5
KR
e
&
2555
X
ol
&5
o
SRS

XXX

>
X
S
&
&5
SRR
ZRLS

5
20

58
o
e

0
%
O
é’
O
¢p

<

SEALANT BY
OTHERS RUN FLOOR

RUN FLOOR
Q;:::::::::;y K;

AT REAR OF RUN
(PANEL WITH NO SLOPE) %

SECTION E-E

13

SHOR-LINE.



14

FLOOR
/ RUN FLOOR]

TROUGHJ

SLOPE CURB TROUGH

FRONT VIEW SIDE VIEW

CURB DETAILS FOR SIDE PANELS WITHOUT PVC FLOORS

SHOR-LINE.



15

/ SECTION F /

‘>/DETAIL N1

1 H|N O
. un S
] op | C
8 AR | A
T
DETAIL N2 :
. gp O
n op O
. un

NN

SECTION F

! \ %kDETAIL F

~—DETAIL G

BACK TO BACK RUNS SYSTEM WITH RAISED FLOORS

SHOR-LINE.



11/2" ) ——

—~+—— 60" OR 72" —— = |==——— 60" OR 72" ——=—

16

SECTION F-F

SHOR-LINE.



17

064.2500.17
1/4-20 X 1.000 BARREL NUT SS

ATTACHMENT PLATE, W\L062.2510.05
4" CMU MID, 320.0304.03 1/4-20 x 1.000 TRUSS HD PHIL SS
6" CMU MID, 320.0304.08

KSIDE PANEL

GATE FRAME—\ /GATE FRAME

/ r@ [ (311 [ @\ \l
Oni ()11 O] \
GATE DOOR— " I GATE DOOR
DETAIL A1

SHOR-LINE.



064.2500.17
1/4-20 X 1.000 BARREL NUT SS

062.2510.05
1/4-20 x 1.000 TRUSS HD PHIL SS

GATE FRAME\

ATTACHMENT PLATE,
4" CMU END, 320.0304.02
6" CMU END, 320.0304.04

/SIDE PANEL

r ~
¥
(CnmmmiO)
GATE DOOR-]
DETAIL A2

18

SHOR-LINE.



"Z" BRACKET
4" CMU, 320.0268.00
6" CMU, 320.0268.01

1/4-20X1
TRUSS HD PHL SS
PART NO 062.2510.05

1/4" CONCRETE ANCHOR

(SUPPLIED BY INSTALLER)\\q

/TOP OF WALL

1/4 - 20 BARREL NUT
/PART NO 064.2500.17

\
{ =]
]
QI L]
¢ 1D
DETAIL B

SHOR-LINE.



20

. ;4. a '.A 1'..A.<f . ...A
o ; .4 ’ < .
<, A.. . ) o o a. .
A'tq' o g S - . a 4
. A . . <
I \
WALL
1/4" CONCRETE ANCHOR
(SUPPLIED BY INSTALLER)
1/4-20 BARREL NUT SS [[

PART NO. 064.2500.1 7\\“

DETAIL C

) MOUNTING ANGLE
/ PART NO. 320.0269.00

1/4-20X1
TRUSS HD PHL SS
PART NO 062.2510.05

SHOR-LINE.



21

1/2" MAX 1

ﬁ@f’

MOUNTING ANGLE
PART NO. 320.0269.00—\

1/4-20X1 BARREL NUT SS

PART NO. 064.2500.1 7\

.

1/4" CONCRETE ANCHOR
SUPPLIED BY INSTALLER

\\1/4 20X1 TRUSS HD PHL SS

PART NO. 062.2510.05

DETAIL D

SHOR-LINE.



22

INSTALLER SUPPLIED
FASTENER THROUGH

T

%)

O

o

o N~
149 %1.
Oo TO
= © 59
<5 =]
Gm LM.U
_moo %O
Z0o kKo
>z Iz
Q- I
=y QS
< r <C
o QO

~~

POST

1/4 - 20X1

GATE FRAME

/

TRUSS HD PHL SS
PART NO. 062.2510.05

DETAIL E

SHOR-LINE.



23

064.2500.17
1/4-20 X 1.000 BARREL NUT SS

062.2510.05/7

1/4-20 x 1.000 TRUSS HD PHIL SS

GATE FRAME\ SIDE PANEL

320.0304.00
ATTACHMENT PLATE,DOUBLE
® ®
P4
GATE DOOR— @ ®
DETAIL F

GATE TO SIDE PANEL ATTACHMENT

SHOR-LINE.



24

064.2500.17
1/4-20 X 1.000 BARREL NUT SS

j\062.2510.05

1/4-20 x 1.000 TRUSS HD PHIL SS

SIDE PANEL

GATE FRAME—\‘ /GATE FRAME

® ® ®

® ® ®

GATE DOOR GATE DOOR

ATTACHMENT PLATE, TRIPLE
PART NO. 320.0304.01

DETAIL G

GATE TO SIDE PANEL ATTACHMENT

SHOR-LINE.



£ £ -

£

2

— 8

25

1/4" CONCRETE ANCHOR
(SUPPLIED BY INSTALLER)

14-20X1 BARREL NUT SS
PART NO. 064.2500.17

- H-1

. LI 7 — — — . T S PTEEr
R T S Sea e e «
. ot JnTR AT et e e
A
o
B . .. a T L, T PR oA
PR L T A e e T e
A e, T I Tt B
4. SA A e et oo g el e e et
T \

TRUSS HD PHL SS
PART NO. 062.2510.05

SIDE PANEL

MOUNTING ANGLE (LONG)
PART NO. 320.0269.03
2 PER PANEL—

(0' L

a
<

GD( * -

<

a

4;E PANEL  WALL

DETAIL H-1
SCALE 1:3

DETAIL H

SHOR-LINE.



1" SQ. FOOT INSERT
PART NO. 051.1002.00

VINYL CAP, 1" INSERT
PART NO. 051.0000.12

DETAIL J

26

/SIDE PANEL LEG

1/4-20X1 TRUSS HD PHL SS
PART NO. 062.2510.05
1/4-20 BARREL NUT SS
PART NO. 064.2500.17

4-POSITION ADJUSTABLE LEG
PART NO. 300.0566.00

SHOR-LINE.



27

1 ~—FLOOR ANGLE ATTACHMENT
) PART NO. 320.0269.02

FLOOR ANCHOR
(SUPPLIED BY INSTALLER)

FLOOR

GATE

SIDE PANEL GATE
WITH WEDGE

FLOOR ANGLE ATTACHMENT
PART NO. 320.0269.02

ATTACHMENT PLATE, TRIPLE
FOR WEDGE
PART NO. 320.0304.15

DETAIL K

SHOR-LINE.



28

-

FLOOR ANGLE ATTACHMENT
PART NO. 320.0269.02

FLOOR ANCHOR
(SUPPLIED BY INSTALLER)

FLOOR

SIDE PANEL - -
WITH WEDGE——_ [

A [ GATE

o

()

o

ATTACHMENT PLATE, DOUBLE

FLOOR ANGLE ATTACHMENT FOR WEDGE

PART NO. 320.0269.02 PART NO. 320.0304.16

DETAIL L

SHOR-LINE.



29

CONCRETE ANCHOR
(SUPPLIED BY INSTALLER)

11"

[t

~——— 12 1/4 REF Y

b
>

FIELD
FIT

WEDGE TUBE j \TROUGH
FIELD CUT TO FIT

DETAIL M

SHOR-LINE.



SIDE PANEL

29

\

RUN FLOOR

/BACK PANEL

WEDGE TUBE/

FIELD CUT TO FIT

DETAIL M

TROUGH

SHOR-LINE.



<
-
- v
4 4. .
a 4
4
<
a °
] a
. .
a. ?’
<
4
. 9. . <
a L a ..
<. . 4
. < A<
4 2
k.- - A, . a
4 4. ;
< ° g
. . .4
) M o
R LRI LT LTI LI LI LLIXILLLLIXLLLL LT LLLILLLLSLS0% .
R LR RIIRRRHIIIIIIIIIILLIKS - a
4 R O N R RRRRIIELIEIKIIRAIRKKS .. v
L e, 4 Py R A R RS 4. L :
g S . oA a 4 N < : : :
< S 4 @ . g 4 4 . < ) < .
PRR - ‘a ; <. . . 4 & 4 <
a9y, : : ) : a
PR : . . .
ar .a’ 4 < .
< N .
- a 4 :
4 N N < .4 a o9
¢ a Ay . ¢ 44 a
a - . .
R S o .
< . 4 a4 < P N
. : 5 .
t < A 2 ‘4 N <
7 a4 . . 4 < a4 .
= . v a4 4 < . A . a”
4 . ) 4 a9 < ) a N
< a4 o o, AT s 4.

WEDGE TUBE
FIELD CUT TO FIT

DETAIL M

29

SHOR-LINE.



29

WEDGE TUBE/ \TROUGH

FIELD CUT TO FIT

DETAIL M

SHOR-LINE.



1/4-20X1
TRUSS HD PHL SS
PART NO. 062.2510.05

BACK PANEL—\'

30

/SIDE PANEL

S=s)

MOUNTING ANGLE
(PANEL TO PANEL LONG)
PART NO. 320.0269.04

\

MOUNTING ANGLE

(PANEL TO PANEL LONG)/
PART NO. 320.0269.04 @

DETAIL N1

@

1/4-20X1 BARREL NUT SS
PART NO. 064.2500.17

SIDE PANEL

SHOR-LINE.



31

/SIDE PANEL

BACK PANEL

MOUNTING ANGLE (LONG) |

PART NO. 320.0269.04 I \
BACK PANEL
\SIDE PANEL

/—1/4-20X1 TURSS HD PHL SS
PART NO. 062.2510.05

/ 1/4-20X1 BARREL NUT SS
PART NO. 064.2500.17

d b DETAIL N2

H H SHOR-LINE.



32

TOP PANEL

1/4 20X1 BARREL NUT SS
PART NO. 064.2500.17

1/4 20X1
TRUSS HD PHL SS
PART NO. 062.2510.05

MOUNTING ANGLE
PART NO. 320.0269.01

SIDE PANEL\l

DETAIL P

TOP PANEL ATTACHMENT

SHOR-LINE.



33

SIDE PANEL
1/4 20X1 BARREL NUT SS
/PART NO. 064.2500.17
B
BACK PANEL

1/4 20X1

TRUSS HD PHL SS

PART NO. 062.2510.05
SIDE PANEL

7 /BACK PANEL

MOUNTING ANGLE @ I
(PANEL TO PANEL LONG)
PART NO. 320.0269.04

DETAIL R

SHOR-LINE.



SIDE PANEL

34

1/4 20X1 TRUSS HD PHL SS

PART NO. 062.25100.05

1/4 20X1 BARREL NUT SS
PART NO. 064.2500.17

(REVERSE SIDE)

/

\ATTACHMENT PLATE, DOUBLE

PART NO. 320.0304.00
(BOTH SIDES)

DETAIL Q

SIDE PANEL TO SIDE PANEL ATTACHMENT

SHOR-LINE.



35

BACK PANEL 1/4-20X1 BARREL NUT SS BACK PANEL
PART NO. 064.2500.17

1/4-20X1
TRUSS HD PHL SS
PART NO. 062.2510.05

MOUNTING ANGLE
(PANEL TO PANEL LONG)
PART NO. 320.0269.04

SIDE PANEL

MOUNTING ANGLE
(PANEL TO PANEL LONG)
PART NO. 320.0269.04 @4—j}

@¢—l!

DETAIL S

SHOR-LINE.



36

1/4-20X1 LATCH PIN, GLASS
1/4-20X1 TRUSS HD PART NO. 709.0000.22
BARREL NUT PHL SS 7
PART NO. PART NO.

062.2510.05

064.2500.17—\(

(

(

KENNEL LATCH
PART NO.
709.0000.07

GATE FRAMEX \GATE DOOR

GLASS LATCH DETAIL

SHOR-LINE.



1/4-20X1

BARREL NUT

PART NO.

064.2500.1 7—\’
I
I
I
(
I
I

37

GATE FRAME /GATE DOOR
1/4-20X1 _\ |

TRUSS HD
PHL SS
PART NO.
062.2510.05

Oy
o)
LATCH PIN
KENNEL LATCH | ///_WELDMENT
PART NO. - i PART NO.
702.0030.07 L 709.0000.03

STANDARD LATCH DETAIL

SHOR-LINE.



REMOVEABLE CHANNEL

PART # 709.0000. 34\ o

SINGLE PIN LATCH

PART # 709.0000.06

FLIP UP TO
SWING GATE
INWARD.

01/02/09
01/10/11 REV. A

6 5 4 3
GATE GATE FRAME
O
{
©
— — M o]
Ne
@)
N a
— — — M o]
(@] [
AN AN HOLE TO ACCOMODATE

LOCKING DEVICE

SINGLE PIN LATCH DETAIL

THE FOLLOWING DOCUMENT CONTAINS INFORMATION PROPRIETARY TO SCHROER MANUFACTURING COMPANY.

ANY REPRODUCTION, DISCLOSURE, OR USE OF THE DOCUMENT IS EXPRESSLY PROHIBITED WITHOUT WRITTEN
CONSENT OF SCHROER MANUFACTURING. SCHROER MANUFACTURING MAKES NO WARRANTIES, EITHER EXPRESSED
OR IMPLIED WITH REGARD TO CUSTOMER REQUESTED MODIFICATIONS AND TO THE EXTENT SUCH MODIFICATIONS
ADVERSELY AFFECT THE PRODUCTS, SUCH MODIFICATIONS VOID ANY WARRANTIES OF THE PRODUCTS. CUSTOMER
FURTHER RELEASES AND AGREES TO INDEMNIFY, DEFEND AND HOLD HARMLESS SCHROER MANUFACTURING FOR,
FROM AND AGAINST ANY AND ALL CLAIMS,DAMAGES,LOSSES,LIABILITIES, COSTS OR EXPENSES

(INCLUDING ATTORNEYS' AND EXPERTS FEES) ARISING OUT OF OR RELATED TO SUCH MODIFICATIONS TO THE PRODUCTS.

6 5 4 3

38

/
=/

/
/

/A

/2
/

INITIAL
SHOR-LINE.



1/4-20X1 BARREL NUT SS

PART NO. 064.2500.17
\ﬂ}ﬁ F

HNGE PIN
PART NO. 300.0350.00

HINGE WELDMENT
PART NO. 709.0003.00

39

O O

1/4-20X1 TORQUE PATCH
TRUSS HD PHL SS
PART NO. 062.2510.23

©

\HINGE WELDMENT

PART NO. 709.0003.00

FLAG TYPE HINGE

FOR GLASS AND WIRE GATES WITH NO BOTTOM BAR

SHOR-LINE.



40

/GATE DOOR

GATE FRAME\

HINGE BUSHING

PART NO. 310.0270.00
_\ O

\\fl |

Lu:\

3/8-16X1 HEX SOC CAP SS
PART NO. 062.3710.07

BUSHING HINGE DETAIL FOR WIRE GATE

SHOR-LINE.



41

GATE DOOR—\‘

GATE FRAM E\

BRASS HINGE BUSHING
PART NO. 310.0270.02\ O

%

3/8-16X1 HEX SOCKET
CAP SCREW SS
PART NO. 062.3710.07

BUSHING HINGE DETAIL FOR GLASS GATE

SHOR-LINE.



GATE FULL FRAME

42

» ¢
A
o
o
:r' PARTNO. | A | B | C
909.3072.01 | 30 | 72 | 36
909.3672.01 36 | 72 | 36
909.4872.01 48 | 72 | 36
909.3078.01 | 30 | 78 | 39
fm ‘ 909.3678.01 36 | 78 | 39
909.4878.01 | 48 | 78 | 39
NOTE: 78" HIGH GATES ARE REVERSIBLE,
: RIGHT-HAND OR LEFT-HAND LATCH.
@)
: o
o
N
<
| | ?

SHOR-LINE.



43

"A" - ¢

I PART NO. A|B|C
T 909.3072.11 RH| 30 | 72 | 36
909.3072.12 LH | 30 | 72 | 36
E 909.3672.11 RH| 36 | 72 | 36
¥ 909.3672.12 LH | 36 | 72 | 36
909.3078.11 RH| 30 | 78 | 39
909.3078.12 LH | 30 | 78 | 39
EI£ 909.3678.11 RH| 36 | 78 | 39
) 909.3678.12 LH | 36 | 78 | 39

m

[ o o
F 4.750
llCll

GATE NO BOTTOM BAR

RIGHT HAND SHOWN

! NOTE: GATES WITHOUT BOTTOM BAR
[ ARE NOT REVERSIBLE. LATCH SIDE
i MUST BE SPECIFIED AT TIME OF ORDER

SHOR-LINE.



llAll

44

4750 —= |=—o

1.000

J ,. % 4.750"0"

- it

GLASS GATE NO BOTTOM BAR

LEFT HAND LATCH SHOWN

i PART NO. A B C

* 909.3072.11 | RH | 30 | 72 | 39
909.3072.12 | LH | 30 | 72 | 39

909.3672.11 | RH | 36 | 72 | 39

909.3672.12 | LH | 36 | 72 | 39

909.3078.11 | RH | 30 | 78 | 39

909.3078.12 | LH | 30 | 78 | 39

909.3678.11 | RH | 36 | 78 | 39

909.3678.12 | LH | 36 | 78 | 39

NOTE: GATES WITHOUT BOTTOM BAR ARE NOT

om REVERSIBLE. LATCH SIDE MUST BE SPECIFIED AT
= TIME OF ORDER.

SHOR-LINE.



45

R
i , Y
:F., .
0
A
o |t . "
|5
LZ ;
1V . —_—— — N
L L K}
-'G" =]

NOTES:

1. PANEL SHOWN IS BOTTOM ISOLATION WITH GRILL TOP PORTION.
MAY BE PURCHASED AS A FULL ISOLATION PANEL.
2. HOLES SHOWN ARE FOR LOCATION ONLY. NOT ALL HOLES SUPPLIED
FOR EVERY APPLICATION.
3. DIMENSIONS SHOWN ARE TYPICAL, BUT MAY BE MODIFIED AS REQUIRED.
4. PANELS MAY BE ORDERED WITHOUT LEGS.

PANEL WITH 48" ISOLATION

SEE CHART "C" FOR MEASURMENTS

SHOR-LINE.



[— IIAII —

46

llBH

j

oo

"C"

llE"

-

I|F"

— ]

S

NOTE:

1. PANEL SHOWN IS BOTTOM ISOLATION WITH GRILL TOP
PORTION. PURCHASED AS A FULL ISOLATION PANEL.

2 HOLES SHOWN ARE FOR LOCATION ONLY. NOT ALL
HOLES SUPPLIED FOR EVER APPLICAITON.

3. DIMENSIONS SHOWN ARE TYPICAL, BUT MAY BE
MODIFIED AS REQUIRED.

4 PANELS MAY BE ORDERED WITHOUT LEGS.

PANEL WITH 48" ISOLATION

SEE CHART "D" FOR MEASURMENTS

SHOR-LINE.



PARTNO. | A B C D E F G
909.3072.XX| 30 72 48 | 475 39 78 12
909.3078.XX| 30 78 48 | 475 39 84 12
909.3672.XX| 36 72 48 | 4.75 39 78 12
909.3678.XX| 36 78 48 | 4.75 39 84 12
909.4872.XX| 48 72 48 | 4.75 39 78 12
909.4878.XX| 48 78 48 | 4.75 39 84 12
CHART "C"

PARTNO. | A B C D E F G
909.6072.XX| 60 72 48 | 475 39 78 12
909.6078.XX| 60 78 48 | 4.75 39 84 12
909.7272.XX| 72 72 48 | 475 39 78 12
909.7278 XX| 72 78 48 | 475 39 84 12

CHART "D"

CHARTS "C" AND "D"

47

SHOR-LINE.



48

‘ _
\
Lo
1Y
A
|
Ll | | |
"D"
e "c"
NOTE:
1.  HOLES SHOWN FOR LOCATION ONLY.
NOT ALL HOLES SUPPLIED FOR
EVERY LOCATION
PART NO. A B C D E F G
909.4830.41| 48 30 - 4.75 10.5 9
909.6030.41 60 30 - 4.75 10.5 9
909.7230.41 72 30 36 4.75 10.5 9 -

SHOR-LINE.



LT

/&Y

®
I o 00 w0

000 00 0

000 00 0

Pisews

NN

I

8/23/2012

o e e

ITEM NO. DSfTag't/ PART NUMBER / DESCRIPTION

1

1 300.1913.00 NEW STYLE LAZY SUSAN

320.0269.99.37 UPPER PIVOT ANGLE,LAZY SUSAN-AT

310.0270.00.1 HINGE BUSHING-LAZY SUSAN

062.3705.01 .375-16x.500 HX HD SS

409.0000.01.591 HINGE STOP,LAZY SUSAN,OVAL

062.2510.23 .250-20 X 1.000 TRUS HD PH SS,TQ PTCH

N[O |W|IN

AIBRINDINDINDIN

064.2500.17 .250-20 X 1.000 BARREL NUT

LAZY SUSAN DETAIL

"

T

[—

4QT PAIL AND 1QT BOWL OPTIONAL

49

SHOR-LINE.

1



g @

8

8

g @

1/4" CONCRETE ANCHOR
(SUPPLIED BY INSTALLER)

14-20X1 BARREL NUT SS
PART NO. 064.2500.17

—H-1

!

\WALL

\1/4-20x1

TRUSS HD PHL SS
PART NO. 062.2510.05

SIDE PANEL

MOUNTING ANGLE, 72" (LONG)
PART NO. 320.0269.99.69
2 PER PANEL—|

©y

GD

4;E PANEL  WALL

DETAIL H-1
SCALE 1:3

DETAIL H2

SHOR-LINE.



064.2500.17
1/4-20 X 1.000 BARREL NUT SS

TOP PANEL—\

320.0269.00/

ANGLE,MOUNTING,GATE TO WALL

/CMU WALL

1/4" CONCRETE ANCHOR
SUPPLIED BY INSTALLER

DETAIL P1

SHOR-LINE.



064.2500.17
1/4-20 X 1.000 BARREL NUT SS

062.2510.05
1/4-20 x 1.000 TRUSS HD PHIL SS

GATE DOOR
GATE FRAME
N || © /
/! i
® ( )
i
(@)
709.0000.34
" REMOVABLE CHANNEL
o«
@)
® ( )
@)
709.0000.06 _ 709.0000.07.3
SINGLE PIN LATCH N ® LATCH ASSEMBLY, )
) GLASS GATE,RH,
B o SINGLE PIN, ]
[C) =i INSIDE RELEASE ol P
®) )
ﬁ D

HOLE TO ACCOMMODATE
LOCKING DEVICE

SINGLE PIN, RH GLASS LATCH DETAIL

SHOR-LINE



PLACES

062.2510.05
1/4-20 x 1.000 TRUSS HD PHIL SS
064.2500.17
1/4-20 X 1.000 BARREL NUT SS
190.9000.06
< | 2 QUART SS BOWL
S
709.0000.17
BOWL HOLDER
o i
GATE N
FRAME p
\

062.2510.23
1/4-20 X 1.000 TRUSS HD PHL,

SS, TORQUE PATCH <u
064.2500.17
1/4-20 X 1.000 BARREL NUT SS

300.0989.00
LOCK, BOWL HOLDER

SLIDE IN BOWL DETAIL

SHOR-LINE.



064.2500.17
1/4-20 X 1.000 BARREL NUT SS

T

062.2510.05
1/4-20 x 1.000 TRUSS HD PHIL SS

‘\

T ADAPTER, GATE SPACER
(o @)
) O
o

]

T GATE FRAME

DETAIL SP-1

SHOR-LINE.



	Sheet1
	Drawing View1
	Drawing View2

	SP-1 GATE SPACER.PDF
	Sheet1
	Drawing View1
	Drawing View2


	SLIDE IN BOWL DETAIL.PDF
	Sheet1
	Drawing View1


	SINGLE PIN,RH GLASS LATCH DETAIL.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	DISCONTINUED LAZY SUSAN, MAY 2012.PDF
	Sheet1
	Drawing View1
	Drawing View5
	Drawing View6


	DETAIL P1 - TOP PANEL TO WALL.PDF
	Sheet1
	Drawing View1


	DETAIL H2 - 72 INCH LONG MOUNTING ANGLE, P-W.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Detail View H-1 (1 : 3)


	49   LAZY SUSAN DETAIL.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4


	48   GRILL PANEL.PDF
	Sheet1
	Drawing View1
	Drawing View2


	47   CHARTS C AND D.PDF
	Sheet1

	46   PANEL WITH 48 INCH ISOLATION 2.PDF
	Sheet1
	Drawing View1
	Drawing View2


	45   PANEL WITH 48 INCH ISOLATION.PDF
	Sheet1
	Drawing View1
	Drawing View2


	44   GLASS GATE NO BOTTOM BAR.PDF
	Sheet1
	Drawing View1


	43   GATE NO BOTTOM BAR.PDF
	Sheet1
	Drawing View1


	42   GATE FULL FRAME.PDF
	Sheet1
	Drawing View1


	41   BUSHING HINGE DETAIL FOR GLASS GATE.PDF
	Sheet1
	Drawing View1


	40   BUSHING HINGE DETAIL FOR WIRE GATE.PDF
	Sheet1
	Drawing View1


	39   FLAG TYPE HINGE.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	38   SINGLE PIN LATCH DETAIL.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	37   STANDARD LATCH DETAIL.PDF
	Sheet1
	Drawing View1
	Drawing View2


	36   GLASS LATCH DETAIL.PDF
	Sheet1
	Drawing View1
	Drawing View2


	35   DETAIL S.PDF
	Sheet1
	Drawing View1
	Drawing View2


	34   DETAIL Q.PDF
	Sheet1
	Drawing View1


	33   DETAIL R.PDF
	Sheet1
	Drawing View1
	Drawing View2


	32   DETAIL P.PDF
	Sheet1
	Drawing View1


	31   DETAIL N2.PDF
	Sheet1
	Drawing View1
	Drawing View2


	30   DETAIL N1.PDF
	Sheet1
	Drawing View1
	Drawing View2


	29   DETAIL M-NO DRAIN COVER.PDF
	Sheet1
	Drawing View1


	29   DETAIL M-NO DRAIN COVER,NO TROUGH.PDF
	Sheet1
	Drawing View1


	29   DETAIL M-NO DRAIN COVER,BACK PANEL,NO WALL.PDF
	Sheet1
	Drawing View2


	29   DETAIL M.PDF
	Sheet1
	Drawing View1


	28   DETAIL L.PDF
	Sheet1
	Drawing View1
	Drawing View2


	27   DETAIL K.PDF
	Sheet1
	Drawing View1
	Drawing View4


	26   DETAIL J.PDF
	Sheet1
	Drawing View1


	25   DETAIL H.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Detail View H-1 (1 : 3)


	24   DETAIL G.PDF
	Sheet1
	Drawing View1
	Drawing View2


	23   DETAIL F.PDF
	Sheet1
	Drawing View1
	Drawing View2


	22   DETAIL E.PDF
	Sheet1
	Drawing View1
	Drawing View2


	21   DETAIL D.PDF
	Sheet1
	Drawing View1
	Drawing View2


	20   DETAIL C.PDF
	Sheet1
	Drawing View1
	Drawing View2


	19   DETAIL B.PDF
	Sheet1
	Drawing View1
	Drawing View2


	18   DETAIL A2.PDF
	Sheet1
	Drawing View1
	Drawing View2


	17   DETAIL A1.PDF
	Sheet1
	Drawing View1
	Drawing View2


	16   SECTION F-F.PDF
	Sheet1
	Drawing View1


	15   BACK TO BACK RUN SYSTEM WITH RAISED FLOORS.PDF
	Sheet1
	Drawing View1
	Drawing View2


	14   CURB DETAILS FOR SIDE PANELS WITHOUT PVC FLOORS.PDF
	Sheet1
	Drawing View1
	Drawing View2


	13   SECTION E-E.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	12   SECTION D-D.PDF
	Sheet1
	Drawing View1


	11   RUN SYSTEM WITH SIDE PANELS ON SLOPED FLOOR.PDF
	Sheet1
	Drawing View1
	Drawing View5


	10   SECTION C-C.PDF
	Sheet1
	Drawing View1


	09   SECTION B-B.PDF
	Sheet1
	Drawing View2
	Detail View  (1 : 8)


	08   GATES WITH SIDE PANELS AND SUSPENDED FLOORS ATTACHED TO STRUCTURAL WALL.PDF
	Sheet1
	Drawing View1
	Drawing View2


	07   GATES WITH SIDE PANELS, BACK PANEL AND FLOORS.PDF
	Sheet1
	Drawing View2
	Drawing View4


	06   GATE BETWEEN POST.PDF
	Sheet1
	Drawing View1
	Drawing View2


	05   GATES BETWEEN FULL HEIGHT BLOCK WALLS.PDF
	Sheet1
	Drawing View1
	Drawing View2


	04   SECTION A-A.PDF
	Sheet1
	Drawing View1





